Enquiry No. 1900E30357 Date: 16-03-2020

NTPC TAMILNADU ENERGY COMPANY LTD.
(A Joint Venture of NTPC Ltd. & TNEB)
Vallur Thermal Power Project
Site Office: Vallur Thermal Power Project, Kuruvimedu Village,
Ponneri Taluk , Vellivayal Chavadi Post , Thiruvallur District,
Chennai — 600103. Phone: 9445030152, Fax: 044-27966033

PURCHASE ENQUIRY

Purchase Enquiry No. 1900E30357 Date: 16-03-2020

1.0

2.0

3.0

4.0

5.0

6.0

NTECL invites online bids on Single Stage Two Envelope bidding basis (Envelope-1:
Techno-Commercial Proposal & Envelope-2: Price Proposal) from eligible bidders for
Procurement of “Membranes for RO Stage - | in Desalination Plant”, as per the Scope of
work briefly mentioned hereinafter.
[...]
Heavy Industries and Public Enterprises, Department of Public Enterprises and its further
modifications and amendments.

10.4

Notwithstanding any reference to the Conciliation or Arbitration herein,

(a) the parties shall continue to perform their respective obligations under the
Contract unless they otherwise agree.

(b)the Employer shall pay the Contractor any monies due to the Contractor

Page- 34 of 90 Signature of Bidder with seal




Enquiry No. 1900E30357

Date: 16-03-2020

10.5

JURISDICTION

Chennai

10.6

PLACE OF ARBITRATION

Chennai

11.0

INSURANCE

FOR DOMESTIC BIDDERS: INCLUSIVE in Bid
price.

FOR FOREIGN BIDDERS: INCLUSIVE in Bid Price

12.0

FREIGHT

FOR DOMESTIC BIDDERS : Inclusive in Bid price
FOR FOREIGN BIDDERS: INCLUSIVE in Bid Price

13.0

Delivery Schedule

1.First lot of 532 numbers of SWRO membranes shall
be supplied within 180 days from the date of issue of
purchase order

2.Second lot of 532 numbers of SWRO membranes
shall be supplied after 90 days from the delivery of the
first lot

3.Third lot of 532 numbers of SWRO membranes shall
be supplied after 90 days from the delivery of the
second lot

The address of site store for delivery of material &
documents is as under :

Delivery location :

DGM (STORES),

NTPC TAMILNADU ENERGY COMPANY LTD.
Vallur Thermal Power Project

Kuruvimedu Village, Ponneri Taluk , Vellivayal
Chavadi Post, Thiruvallur District,Chennai —
600103

14.0

Payment Terms

FOR DOMESTIC BIDDERS: i. 90% payment within

30 days after receipt and acceptance of the material at

NTECL Site-Stores, based on certification of Engineer
In Charge. Inspection will be cleared within 14 days
from the date of receipt of material along with all

required documents as mentioned below.

a. Original GST invoice

Page- 35 0f 90

Signature of Bidder with seal




Enquiry No. 1900E30357

Date: 16-03-2020

L.R./G.R copy
Guarantee /Warranty Certificate
Test Certificate

Cerificate of conformance

N B o T

Submission of Wet test data (permeate flow &
salt_rejection ) for all membrane along with

supply

3. Interchangeability certificate with the
membranes installed at NTECL site

e. Any other documents mentioned in purchase
order.

ii. 10% payment after completion of warranty/guarantee
period or on submission and confirmation (by issuing
bank) of contract performance bank guarantee (CPBG )
for equivalent amount.

FOR FOREIGN BIDDERS :90% of supply portion
(CIF) less Indian Agent commission,( if any) Through
irrevocable and unconfirmed LC against proof of
dispatch as per LC conditions and balance 10% through
wire transfer after receipt and acceptance of material at
site and submission & confirmation ( by issuing Bank)
of contract performance bank guarantee .

Required documents for LC as mentioned below.
a. Signed invoice -five copies (Including original)

b. AIR WAY BILL-four copies (including
original)

c. Detailed packing list containing  complete
particulars of goods - four copies (including
original

d. Certificate of country of origin certified by local
chamber of Commerce- four copies (including
original)

e. Sellers certificate confirming intimation to
purchaser and insurance company giving
details of consignment

f. Guarantee /Warranty Certificate - four copies
(including original)

g. Fumigation/heat treatment certificate in case
wooden packing . Incase wood is not used, a
certificate to that effect shall be enclosed

h. Test Certificate - four copies  (including
original)

Certificate of conformance
Submission of Wet test data (permeate flow &

Page- 36 of 90

Signature of Bidder with seal




Enquiry No. 1900E30357

Date: 16-03-2020

salt_rejection) for all membrane along with
supply

6. Interchangeability  certificate ~ with  the
membranes Installed at NTECL site

I. Any other documents mentioned in purchase
order.

The original dispatch documents in triplicate to be
sent to DGM (stores)/AGM(FIN)/ GM(C&M), of
respective Site with an email intimation of dispatch
to our office. For any issues relating to payments
vendor may please contact C&M department

15.0

Bank Charges

To be borne by the supplier

16.0

Inspection

At NTECL stores after receipt of material. Material
acceptance at NTECL site shall be based on :

1.Submission of Certificate of Conformance
2.Submission of Wet test data (permeate flow & salt
rejection) for all the membranes along with the supply
3.Interchangeability certificate with the membranes
installed at NTECL site

4.Physical Verification

17.0

Certificate

Test  Certificate, Certificate of Conformance,
Interchangeability certificate with the membranes
installed at NTECL site and Warranty/Guarantee
certificate to be submitted at the time of supply

18.0

CONTRACT PERFORMANCE
GUARANTEE (CPG )

As per GPC and Special purchase condition

19.0

TAXES & DUTIES

Please refer GPC

NOTE FOR FOREIGN BIDDERS: Taxes and Duties
applicable in supplier’s country will be in supplier’s
account and Taxes & Duties applicable in India will be
to the NTECL account. Taxes & Duties applicable in
India will be loaded while evaluating the bids submitted
by the foreign Bidders

20.0

Warranty / Guarantee

Vendor shall provide Membrane performance warranty
of three years of operation from the manufacturer for
the following terms :

a.Net permeate flow from each SWRO train (532 Nos.
of RO-I membrane per SWRO train) shall not be less
than 275 mé/hr

Page- 37 0of 90

Signature of Bidder with seal




Enquiry No. 1900E30357

Date: 16-03-2020

b. Permeate Water shall have TDS < 400 mg/L,
considering feed water temperature upto 30°C

c.For the specified water quality (Refer point no.12 of
Special conditions) and the permeate water capacity
guaranteed, undiminished overall recovery from SWRO
plant shall be 35% upto the end of three years of
operation, without any replacement of membrane
elements.

2. The vendor shall guarantee the membranes for their
mechanical condition for breakage etc., If any damage is
detected, it shall be replaced at the cost of the vendor.

21.0

INTEGRITY PACT
{ITB Clause 40.0}

NOT APPLICABLE

22.0

Evaluation criteria

Overall EVALUATION.

The amount to be considered for evaluation shall be
landed price on F.O.R NTECL site, which includes ex-
works, packing forwarding, freight, insurance, taxes and
duties and other charges (like port charges, shipping
line charges, customs clearance charges , DO charges
etc)

Foreign Bidders should note that the exchange rate
applicable on the BOD shall be considered for
evaluation purpose.

Source of Exchange rates : FIBIL Exchange Rates

Reference Exchange Rate for a day means the RBI
Reference Rate in Indian Rupees for US Dollars ($), as
published by Reserve Bank of India or if such rate is not
published on such day, the Reference Exchange Rate
shall be the comparable rate applicable on the last day
before such day for which such published rate is
available.

23.0

Preference To Make In India
And Granting Of Purchase
Preference To Local
Suppliers

(ITB Clause 4.1)

Not Applicable.

24.0

Liquidated Damages For Delay In
Execution

As per GPC.

GST is extra as applicable on the deducted LD.

Page- 38 of 90

Signature of Bidder with seal




Enquiry No. 1900E30357

Date: 16-03-2020

25.0

Documents To Be Submitted
Offline

» The Earnest Money Deposit in accordance with
SPC SI. No. 5/ MSE certificate as per MSMED
Act 2006 (if applicable) in accordance with 1TB
Clause 4.0.

» The Tender Fee in accordance with the Tender/
MSE certificate as per MSMED Act 2006 (if
applicable) in accordance with SPC SI. No. 5

» Authority/ Power of Attorney to sign the bid

» DJU(Deed of Joint Undertaking)(If Applicable)

26.0

Delivery Period

Within 360 days from the date of purchase order

27.0

Prices Variation

Firm Price for entire quantity as per this enquiry

28.0

Special Conditions

As enclosed

29.0

Ineligibility for participation in
future tenders

1) If a bidder after opening of tenders where EMD is
‘NIL / Not Applicable’ or exempted for bidders as per
policy guidelines, withdraws its offer within the
vaidity period of the offer, then such bidder shall be
treated as ineligible for participation in the future
tenders issued from Corporate Contracts for a period
of 6 months from the date of withdrawal of the bid.

2) If a bidder after having been issued the Notification
of Award / Purchase Orderof a package where EMD is
‘NIL / Not Applicable’ or exempted for bidder as per
policy guidelines, either does not accept the
Notification of Award / Purchase order or does not
sign the ContractAgreement pursuant to ITB clause
titled ‘Signing the Contract Agreement’ or does not
submit an acceptable Performance Security pursuant
to ITB Clause titled ‘Performance Security’, and
which result in tender being annulled then such bidder
shall be treated ineligible for participation in re-
tendering of this particular package. Further, such
vendor shall also be dealt as per the provisions of the
policy for Withholding and Banning of Business
Dealings.

30.0

Transportation

In case, the Contractor decides to transport the Goods by
road within Employer’scountry, then such Goods must
necessarily be transported through a registeredcommon
carrier as per Carriage by Road Rules 2011 of Central
Government oflndia.

31.0

Address for Correspondence

NTECL TAMILNADU ENERGY COMPANY LTD.
Vallur Thermal Power Project

Kuruvimedu Village, Ponneri Taluk, Vellivayal
Chavadi Post |,

Thiruvallur District,Chennai — 600103.

Page- 39 of 90

Signature of Bidder with seal




Enquiry No. 1900E30357 Date: 16-03-2020

@ NTECL | VALLUR TPS

«  SPECIAL CONDITIONS:

1. The existing membranes are housed in 7.956" (+/- .005") diameter pressure tubes of
M/s Global Composites and Structurals Limited make and the new membranes shall
be designed to house them in same pressure tubes without any hitch whatsoever.

2. The supplied membranes shall be designed to fit with the existing end connectors of
the pressure tubes.

3. Each Membrane element shall be supplied along with cne Brine seal, one
Interconnector tube and one set of interconnector O-rings. '

4. Membranes shall be packed in Oxygen impermeable bags, with 0.5-1% sodium
bisulfite solution with deoxidizer.

5. All membranes should have serial numbers, batch numbers, date and country of
manufacturing to ensure traceability.

6. Service Engineer of the vendor must be present al site to witness the unpacking of
the seals of membranes packing. _

7. Service engineer of the vendor must be present at NTECL site to supervise the
loading of membranes. _ .

8. Vendor shall provide RO membrane projection at Oth Year and 3rd year with the
minimum and maximum temperature of 25 degree Celsius & 30 degree Celsius.

9. Drawing and data sheet of membrane to b; provided along with tender.

10. Three sets of installation manuals, drawings, data sheets, storage and handling
instructions, O&M manuals, cleaning procedure should be submitted along with the
first lot supply.

11. The vendor shall submit the “Information to be furnished by bidder” sheet along with
the tender.

12. RO-! feed water analysis is enclosed for reference.

Al e
?'\QGTNI(/ b

Page- 40 of 90 Signature of Bidder with seal



Enquiry No. 1900E30357 Date: 16-03-2020

3)'
@j NTECL VALLUR TPS
SUB: PROCUREMENT OF MEMBRANES FOR RO STAGE-I IN DESALINATION PLANT-

INFORMATION FOR BIDDERS

1. PREAMBLE

NTECL operates 19.8 MLD SWRO desalination. The purpose of the sea water RO plant
(SWRO) is to remove the dissolved solids from the treated sea water and to produce
19800 m3/day product water suitable for industrial use.

The process description in detail is depicted below.

The water from the sea is pumped to the pretreatment system which consists of Sea
Water Storage Tank, Stilling Chamber, Flash Mixer, Flocculator, Lamella Clarifier &
Clarifier water storage tank. Here ferric chloride, poly electrolyte and hydrochloric acid
dosing are carried out. Then the sea water is passed through Horizontal Dual media
filters (Media: Sand and anthracite) & Horizontal Pressure sand filters (Sand
media). The filtered water is further filtered by passing through a 5 micron cartridge
fiters and then pumped to SWRO. The following chemicals namely SBS & RO
antiscalant are dosed before filter cartridge. RO permeate is then passed through

degassers to remove free carbon dioxide.

SWRO Consists of a high pressure pump, booster pump and pressure exchangers and
membrane skid. The membrane skid is a single bank type consisting of 76 numbers of

pressure tubes and each pressure tube houses 7 numbers of membranes.

2a) Quality of feed water

SI.No PARAMETER UNIT VALUE

1 | pH - 6.5-8.0

2 Conductivity uS 44000-58000

3 Turbidity NTU NIL

4 FRC PPM NIL o

RN
—G5lapv=?
P Rarae Bos

Page- 41 of 90 Signature of Bidder with seal



Enquiry No. 1900E30357 Date: 16-03-2020

\-@ NTECL VALLUR TPS

SUB: PROCUREMENT OF MEMBRANES FOR RO STAGE-| IN DESALINATION PLANT-

INFORMATION FOR BIDDERS

5 Total Hardness as CaCo3 PPM 5000-6500
6 Calcium Hardness as CaCo3 PPM 900-1100
7 Magnesium Hardness as CaCo3 PPM 4100-5400
8 Chloride PPM 15000-22000
9 - | P-Alkalinity as CaCo3 PPM 0
10 | M-Alkalinity as CaCo3 PPM 80-120
11 | Sulphate PPM 1800-3600
12 | Silica PPM 0.18-0.6
13 fron PPB <50
14 | COD PPM 100-150
15 BOD PPM 0-10
16 | KMnO4 value PPM 2
17 TDS PPM 35000-46000
18 TSS ' PPM 0
19 | Boron PPM 3.0
20 | Temperature Deg C 30.9

: 21 LSl - +0.75
22 | Oil & Grease PPM NIL
23 | Organic Matter PPM | NIL

2b) Details of RO Plant at NTECL

No. of RO trains / skid (W+S5) Three
Turndown Capability One, Two or all the SWRO trains shall be operableas
per requirement
No of stages per skid One ]
No. of pressure vessels in each skid 76
No of membrane in each vessel 7 -
W
”,‘\091 o IF Y

D0 amie WU

Page- 42 of 90 Signature of Bidder with seal



Enquiry No. 1900E30357

Date: 16-03-2020

NTECL

VALLUR TPS

SUB: PROCUREMENT OF MEMBRANES FOR RO STAGE-| IN DESALINATION PLANT-

INFORMATION FOR BIDDERS

RO Membrane type

Low fouling spiral wound composite polymer

Active membrane area

400 ft?

Diameter of membrane

7.956" (+/- .005")

Feed spacer

34 mil

Permeate flow/skid 275m°/hr
Raw water flow /skid 825m°/hr
Recovery 35%

Salt Passage increase per year 7.0%

Flux 14.0 L/m*h

Feed water temperature

30 degree Celsius

Maximum feed water SDI

<4

Feed pressure

60 Kg/Cm?

gn.w*\}
Aﬁﬂ el \207,_ c
\Q\‘ (¥ C’\"V(] o #\;i'j\.\h‘_v

Page- 43 0f 90 Signature of Bidder with seal



Enquiry No. 1900E30357

Date: 16-03-2020

NTECL

VALLURTPS

SUB: PROCUREMENT OF MEMBRANES FOR RO STAGE-I IN DESALINATION
PLANT- INFORMATION TO BE FURNISHED BY BIDDERS

Sl.No

Description

Vendor response

Model

Supplier

w

Single RO element (8" outside diameter x 40"

long)

Product Recovery %

Feed pH

Feed flow, m3/hr

~N o) o b

Permeate TDS mg/l, Oth year & 3rd Year @
30 Degree Celsius

Feed pressure Projected @ 25 Deg C

0" Year

1% Year

2" Year

3" Year

Operating SDI

10

Salt Passage % per Year

11

Flux Decline % per year

12

Average Flux rate, Imh

13

Please provide RO membrane projection at
Oth Year & 3rd year with the minimum and
maximum temperature of 25 & 30 Degree

Celsius

14

Technical Support letter from the
manufacturer during warrantee period of
membranes shall be furnished -

15

Membrane data sheet shall be furnished

along with the tender documents

Sy
& \"3"‘”

(o]

\"& ¥ ame

ool

Koo -

Page- 44 of 90

Signature of Bidder with seal



Enquiry No. 1900E30357 Date: 16-03-2020
GENERAL PURCHASE CONDITIONS

1.  Definition

The following terms and expressions used herein shall have the meaning as indicated therein:-
Supplier/Vendors: Shall mean the individual firm, Company or Corporation whether incorporated
or otherwise to whom this Purchase Order is addressed and shall include its permitted assigns and
SUCCessors.

Purchaser /Owner:  Shall mean NTPC Tamilnadu Energy Company Limited, a company
incorporated in India under the Companies Act, 1956, having its registered office at NTPC
BHAWAN, SCOPE COMPLEX, Core-7, Institutional Area, Lodhi Road, New Delhi-110003, and